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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

{52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero Page / Pagina:
06043815 1/5
Date/Dia: 13/12/2006

Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer’s Order / Cliente Orden - item N°

Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacion de Venta

093965/02
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specificatior / Normas o especificaciones.

API 5L/ASTM Al106/ASME SAL06/ASTM AS53

Steel Grade / Grado de acero.

B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longitud.
6.00 / 6.50 MTS
18.70 / 21.30 FT

Quantity / Cantidad. 111 Pcs/p=z

Nominal Weight / Pese Nominal

11.31 KG/M

7.58 LB/FT

TENSILE TEST / ENSAYQOS DE TENSTION

Specimen condition Specimen dimensions Test ¥Y.S. UTs. Y.5.
Condicién de la probeta Dimensiones de la probeta temp Unit/ Unidad Unit / Unidad ! Elongation
HeatN® | SampleN“ | Ls Type Size Temp. JRG/MM2 KG/MM2 uTs Alargamiento
Colada N* § Muesira N° Tigo Qi Tamafo de
mm ensayc Reguired/Requerido Regquired / Reguerido Required §% in 2 inches
Thvtin: Thdin: Miry % =
Thax: Thiax:
LMin: LMin: Max Obt,
“C LMax: Liviax: %
48773 (566340} B Rec | L | 18.89 x 5.37 RT 33.52 50.98 0.66 31.00
48773 |566344) B Rec | L | 18.83 x 5.21 RT 33.83 513 0.66 31.90
48773 }566352] B Rec | L | 19.13 x 5.66 RT 34.26 51.14 0.67 32.10
48774 |566339}) B Rec | L | 18.61 = 5.32 RT 36.02 54.01 0.67 31.30
48774 |566341} B Rec | L | 18.63 x 5.51 RT 34.43 52.10 0.66 30.90
48774 |566343} B Rec| L | 18.81 = 5.29 RT 35.15 52.81 0.67 29.80
48774 |566346] B Rec| L 18.85 x 5.20 RT 35.94 52.99 0.68 30.50
18774 lseggadal p | Rec| T | 18 91 » 5,45 RT . l3s.05 1.97 0.67 29.40

Ls: Location of the sample / Localizacion de la muestra
Cyl: Cylindrical / Cilindrica

T: Transverse/ Transversal

Max: Maximum / Maximo

LMax: Longitudinal Maximum / Maxi L itudinal

B: Body / Cuerpo

T.5.: Tubular Strip/ Segmento Tubular

RT: Room Temperature / Temperatura Ambiente
Obt; Obtained / Obtenido

U: Upset [ Recalgue

Ori: Orientation / Orientacién

EUL: Extension Under Load Method
Y.S.: Yield Strength / Fluencia

TMin: Tr

/Minimo T

Rec: Rectangular / Rectangular

L: Longitudinal / Longitudinal

UTS: Ultimate tensile strength / Resistencia

LMin: Longitudinal Minimum / Minimo Longitudinal
TMax: T Maximum / Maximo Transversal Min: Mini

I Minimo

This cedificate is not a declarztion of grign nor may it be used as a declaration of arigin

Este documento centifica que los productos At iueran rades

Tenaris {verde} 513

Este cendicata no es, ni puede ser usado, COMB una declaracion de argen.
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referanced and meats the requirements in all respects. This centificate 5 issued by a computerized system and it is valid with electronic signaisre. On the oeiginal cendicate the trade-mark green colored
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697} Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS ‘EN FABRICA Number/NGmero

06043815

Page / Pagina:

2/5

Date/Dia:  13/12/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Cenfirmacion de Venta
093965/02
{Manufacture Process / Proceso de fabricacion. Preduct Type / Tipo de producto, Surface f Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

‘Standard or Specification / Normas ¢ especificaciones.
API 5L/ASTM AlO6/ASME SAl106/ASTM AS

3

Steel Grade / Grado de acero.

B/X42 PSL1

Ends / Extremes. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensicnes.
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 111 Pcs/p=z

Nominal Weight / Pesg Neminal
11.31 RG/M
7.58 LB/FT

HARDNESS TEST / ENSAYOS DE UdeNP

Superficial Hardness / Dureza superficial.

External/ Externa

Heat N° Sample Unit Unidad: BHN
Colada N° § Muestra N° Ls jReg. Min: Reg. Max:
Result /Resultado

48773 566340 B 140
48773 566344 B 142
48773 [566352 B 140
48774 }566339 B 138
48774 (566341 B 133
48774 (566343 B 145
48774 (566346 B 133
48774 |566348 B 140

Ls: Location of the sample / Localizacién de la muestra

48773 |566340 JGOOD/BUENO
48773 |566344 (GOOD/BUENO

B : Body / Cuerpo U: Upset / Recalque Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Maximo
M = MV NTAT i
: : - ATECHNGLOGICA TEST / ENSAYOS TECNOLOGICOS :: : - i
_—
Heat N® Sample N* Flattening Test
Colada N° § Muestra N° Ensayo de Aplastamiento

Tenari

Este documento cedifica gue ios producios fos aqui fueran manufacturado

This i to cedily that the products cescribed here in were manufactured, sampled, tested, andior inspected in with the

Este certificado no es, ni puede sar usado, como una declatacion de ofigen

vie

i and meets the requirements in all respects. This certificate is ssued by & computenzed system and i is valic with efectronic signature. O the original certilicate the trade-mark green colored
slamped. In case the owner of 1he origingl certiticate would relesse a copy of it, he must atest its confarmity 10 1he anigingl one, taking upan nimsel the responsibility for any unlawlul or not allowed use. Any aF ancitor falsifi s will be suby o ke law,
This ceriticate i5 not a-declaration of origin nor may il be used as a declaration of origin,

S 0 ACuBGe con A especilicacion de referencia y salisface los comespondientes requerimientos.  Este cendicado se emite mediante un-sistema computarizada y es valido con firma electranica.  En el cendicado orignal el logoting

E

Tenaris (verde) estd imoreso en ia hajz. En caso de que el poseedor def cerificads entregue una fotocopia del mismo, debers garantizar 1a conformicdad con el angingl, v 5& hace respansable por cualquier uso ilegal o indebido. Cuaiquier alteracian ylo falsiticacion sers sujeta a la iey,
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= Tubos de Acero de México, S.A.
m :m q_m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México
i (52) 229 989 1100 tel
(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
) Date/Dia: 13/12/2006
-« Customer{ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s QOrder / Cliente Orden - item N° Customer’s Relerence / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
093965/02
Manufacture Process / Procese de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acerc, Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 . . BISELADO NORMAL
Dimensicns / Dimensiones. Length / Longitud, Quartity / Cantidad. 111 Pcs/p=z Nominal Weight / Peso Nominal
88.90 X 5.50 MM 6.00 / 6.50 MTS _ i o 11.31 RG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FT . . . 7.58 LB/FT
_ TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
HeatN° | SampleN® f ~ FlatteningTest | ) Lo .
Colada N° § Muestra N° Ensayo de Aplastamiento
48773 (566352 |GOOD/BUENO
48774 1566339 |GOOD/BUENO
48774 [566341 GOOD/BUENO
48774 |566343 |GOOD/BUENO
48774 566346 GOOD/BUENO
48774 [566348 |GOOD/BUENO
CHEMICAL COMPOSITION / COMPOSICION OUIMICA.
Composition, % / Composicion %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Mb Ti Ca B N
X 100 X 1000 X 10000
Heat TR Max
Colada Min
Sample N* [P Max
Muestra N° Min
48773 H 16 109 24 4 3 1 11 34 i 30 27 4 2 3 4 10 1 35
566340 P 186 110 23 4 3 1.2} 11 37 i 27 27 3 3 1 2 i3 2 34
566344 P 16 | 110 23 & 3 1.1 11 37 i 27 30 3 3 1 2 14 2 36
566352 P 16 110 24 4 3 1.1 11 36 2 28 26 3 3 & 2 1z 2 36
48774 H 17 108 24 4 1 1 10 24 1 22 27 4 i I 3 ik 1 36
N This is ta certity that the products described here in were manufactured, sampled, tested, andfor in wilh the ification referenced and meets the requirements in all respects, Thie cendficate is issued by a computerized system and 1t is valid with electronic signature. On the original certificate the trade-mark green colored
Tenaris' is stamped. In case the owner of the original certificate would release a copy of it, he must attest its confarmity ta the arigingl one, taking wpon himsed tha respensibility forany uniawiul or not allowed use. Any ion andfor falsitication will be subi 10'the law,
This certiticate is not a declaration of origin nde may 2 be used as a declaration of arigin,
Este documenta certifica que 105 productos di aqui fueron . B i i i de acuerdo con la ificacicn de ref ia v Zati los i req Este certi se emite mediante un sistema complfarizade y es valico con firma electrinica. Er el cenidicaca origing el logotpo
Tenans (verde) 6518 impreso en la hoja. En caso de que el poseedor del cenflicado entregue una folocopd del mismo, deberd gamntizar i contormidad con ef original, y s& hace responsable por cualouier uso iegal o ndebudo. Cualguier alteracitn o falsficacion serd sujeta a la ley.
Este cerfificado na es, ni puede ser usado, como una declaracion de crigen. _ DICA 777 (4
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4 - Tubos de Acero de México, S.A.
mzm q—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
{52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS .mhz. FABRICA MNumber/Numero Page / Pagina:
06043815 4/5
Date/Dia: 13/12/2006

Customer { Cliente PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer s Order [ Cliente Orgen - ftem N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Cenfirmacion de Venta
“ 093965/02
Manufacture Process /| Procesc de fabricacidn. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SAl06/ASTM AS3 B/X42 PSL1 BEISELADO NORMAL
Dimengions / Dimensiones. Length / Longitud. Quantity / Cantidad. 111 Pcs/p=z : : - |Neminal Weight / Peso Nominal
88.80 X 5.50 MM 6.00 / 6.50 MTS 11.31 KG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FT 1 o ) 7.58 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % _/ Compaosicion % i
c Mn Si Cr Mo 5 P Mi v Cu Al Sn | As Nb Ti Ca B N
X 100 X 1000 ; X 10000
|Heat H Max
Celada Min
Sample N° P Max
Muestra N* Min
566339 P - 17 ilo 23 6 3 1.9 i0 31 1 24 30 3 3 1 2 11 1 40
566343 P 16 110 23 [ 3 1.2 10 31 1 24 28 3 3 1 2 15 1 37
566348 P 17 110 24 [ 3 1 10 30 1 25 29 3 3 1 2 11 1 38
H: Heat / Colada P: Product/ Producto

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARTIA

T FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURC DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES .

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALTENTE Y SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

. This is to cerify that the products described here in were manuiactured, sampled, testeq, andior 5 in with 1he ificati and meets the requirements in all respects, Thes centdicate 5 issued by a computerized system and it is valid with electronic signature. On the original certificate the trade-mark green colored
Tenaris'is stamped. In case the owner of the origing| cenificate would refease 2 copy of 4, he must attest its conformity 1o the original ore, taking upon himsed the reésponsibility for any uniawdul or not aflowed use. Any alteration andfor faisification will be subjected to the law,
This certificate is not & declaration of origin nor may 1 be used a3 a declaration of origin

Este documenta certifica que los productos desceitos aqui fueson manufacturados, pronados yio inspectionados de acuerdo con la especificacion de referencia ¥ gatistace los carespondientes requerimientos.  Este certilicado se emite i un sistema ¥ &5 valido can firma elecisdnica. En el cenitcado original el logotipo

Tenaris (verde) estd imoresa en la haja. En caso deque e poseedor dal cerificacc entregue una foloconiz del mismo, deberd garantizar [a conformidad con el ariginal, y s hace responsable por cualguier uso ifegal o indebida. Cuslguer alteracion yo lalsiticacion serd svjeta a la ley.
Este certificado no s, ni puede ser usado, coma una declaracidn de origen. “ DICA 777 04 0
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| Tubos de Acero de México, 5.A,
“ m:m q_m Km 433.7 Carr. México-Veracruz
N Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS 'EN FABRICA Number/Numero Page / Pagina:

06043815 5/5
Date/Dia:  13/12/2006

Customer / Clente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer's Reference / Referencia del cliente Manufacturer's Works Qrder N° / Confirmacién de Venta
" 093965/02
Manufaciure Process ! Procese de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends ( Extremos, NORMAL BEVEL
API SL/ASTM Al06/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensiens / Dimensicnes. Length / Longitud, Quantity / Cantidad. 111 Pcs/p=z - Nominal Weight / Peso Nominal
88.90 X 5.50 MM 6.00 / 6.50 MTS : 11.31 KG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FT - . : 7.58 LB/FT
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA
EDICION DE LA NORMA : ASME SA 106/01. . . :
EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Editiomn 2004.
EDICION DE LA NORMA: ASTM AS53/04a.
EDICION DE LA NORMA : ASTM AL06/04b.

TRATAMIENTCO TERMICO: DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVQO TUBO (C.N.D.): SATISFACTORIO.
METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.) NOTCH 5%.

PRESION DE PRUEBA HIDRAULICA: 207 kPa*100 = 3000 PSI (5 seg.).
TAMSA REF: 662877

TAMSA QUALITY DEPARTMENT SIGNATURE
/

7 £ s

¥
En,.._cw CERTTEF-ATION DELT
3 f,

. CFTIFICACION DE CALIDAD
SLEZADA X. CARLOS Z AVILA

s

-
— -
Quality System Certified el it
N® 110950 .\.\.
.\.l‘ll\

This is 10 certify 1hat the products described here in were manufactured, sampled, tested. andfor inspected in accordance with the speciiication relerenced ard meets the requirements.in all _.mm_.ohmm This cerificate is issued by & computerized system and i is valid with electronic signature. On the ofiginal certificate the trade-mark green colored

Tenars' is stamped. In case the awner of the odginal cenilicate would release a copy of it, he mus? attest its conformity 1o the original one, taking upon himsel! the respomrs:hiiity for any unliawiul or not m__cz...mn. wse. Any alteration andior ification will be tothe law.
N This cenificate is not a deciaration of origin nar may it be used a3 a declaration of origin.

Este documenta certifica que |05 producios descrites agui fueron manufaciuradas, prabados ylo inspeccionades de acuerda con la especiicacn de réferencia y Satisface tos correspondientes requerimienios.  Este certificada se emie med, un sisterna izatia v es vilida con fma electronica.  En el certificado original el fogotipo

Tenaris (verde) esta impreso en la hoja. En caso de gue &l poseedor detf cenificado entregue una foloconia del mismo, deterd garantizar [z confarmidad con et onginal, y se hace responsable por cualguier uso fegat o indebida. Cualquier alteracion yio falsdicacion serd sujels a la iey.

Este cerdicado ng es, ni puede ser usado, camo una dectaracion de origen, i _ DICATIT 040




